
University of North Dakota
UND Scholarly Commons

Theses and Dissertations Theses, Dissertations, and Senior Projects

January 2015

Preventing Or Mitigating The Irreversible RO
Membrane Fouling Caused By Dissolved Organic
Matter And Colloidal Materials During Surface
Water Treatment
Raphael Ade Afonja

Follow this and additional works at: https://commons.und.edu/theses

This Dissertation is brought to you for free and open access by the Theses, Dissertations, and Senior Projects at UND Scholarly Commons. It has been
accepted for inclusion in Theses and Dissertations by an authorized administrator of UND Scholarly Commons. For more information, please contact
zeineb.yousif@library.und.edu.

[...]
Once the concentration of silica or silicate compounds increases in the bulk 

solution of the RO feed and scale begins forming on the membrane surface, they becomes 

less permeable, resulting in the increase in flux decline. The removal of scaling is 

difficult and expensive, and studies have indicated that the solubility of silica in the RO 

feed water is dependent on temperature and increases with pH 
64

. For preventing 

membrane fouling by surface waters with high silica content, the effective control of 

silica depends on factors such as the polymerization and dispersion of silica species in 

water 
64

. This research aims to inhibit polymerization, disperse precipitates of silica or 

silicate compounds, and increase the solubility of silica during CP in RO filtration.  

Fouling by polymerized colloidal silica or silica gel, because of the 

polymerization of supersaturated silicic acid, in feed water occurs when its concentration 

is between 120 and 150 mg/L in the RO brine 
64

. This reaction occurs more rapidly at 

higher temperatures (mostly during summer), but is significantly slower at lower 

temperatures (especially during winter). Studies have also indicated that the 

polymerization of silica at concentrations greater than 180 mg/L is not a function of 

temperature 
65, and 85

. Multivalent metal ions such as Fe
3+

, Al
3+

, Ca
2+

, and Mg
2+

 (Al and Fe 

must not exceed 0.05 mg/L in feed water), which serve as catalysts in feed water, can 

absorb and complex with silica, which in turn will polymerize silica and can cause 

membrane scaling 
90

.  



 

40 

 

It is thus imperative to monitor and control the concentration of these ions in the 

source water fed to the RO system for investigating the effects of silicate polymerization 

on the fouling of RO membranes. Recent studies have demonstrated that the reaction 

between Mg(OH)2 and silicate ions leads to the formation of magnesium silicate 

(MgO:XSiO2·H2O) precipitates. These precipitates have been shown to be a major 

foulant because of their insolubility as well as temperature and pH (pH > 9) 

dependence
65, and 85

. Therefore, the scaling potential of feed water is dependent on the pH 

and SiO2 content in the concentrate.  

2.2.5. Effects of suspended solids on RO performance 

 

 The presence of suspended solids in the feed water can decrease the overall 

performance of a membrane system. Moreover, the decreased loading rate of these solids 

can protect the membrane from fouling, thereby leading to a reduction in the required 

cleaning frequency. In the design of most water treatment plants, pretreatment for UF and 

RO is usually carried out to decrease the concentration of suspended solids and turbidity 

as well as the organics in the feed water to as low as 2 NTU and/or TOC removal of 40%. 

For water containing high turbidity and TOC, pretreatment such as coagulation–

flocculation–sedimentation has been employed. This pretreatment improves the quality of 

feed water, leading to an increase in flux, and decreases the surface area of the 

membrane, which is required for producing quality water. Studies have shown that 

suspended solids, DOM, turbidity, and dissolved solids are the parameters of feed water 

mostly used for the prediction of fouling in membrane systems (UF/RO). Hence, indexes 

such as SDI and LSI are tools required for predicting the fouling potential of feed water 

89, 90
. 



 

41 

 

2.2.6. Effects of water recovery on RO performance 

 

In an RO system, water recovery can be defined as the ratio of permeate flow to 

the flow for a specific membrane. High water recovery leads to an increase in the 

concentration of ions on the membrane surface, while low water recovery leads to a 

decrease in the overall concentration of chemical species in the feed water. Recovery can 

be decreased by reducing the recycle feed flow.  

Another method of increasing recovery is to increase operating pressure. A high 

operating pressure leads to the production of a high amount of permeate. If the feed flow 

is maintained close to its original level, then high recovery is achieved. High recovery 

can also be achieved by increasing the amount of concentrate that is recycled back into 

the feed flow by reducing the amount of concentrate that is discharged to waste. This 

reduction will then increase the volume of concentrate that is sent back to be filtered by 

the membrane. These operating conditions can provide a favorable environment for the 

fouling of RO membranes.  

It is thus imperative to limit permeate recovery with the aim of mitigating 

precipitation. The allowable recovery in most RO systems is the highest possible 

recovery that can be attained before salts (called limiting salts) begin to precipitate 
89

. 

The allowable recovery that can designed for any RO plant depends on the solubility 

limits of each salt in the concentrate stream that can be recycled for achieving high 

recovery. The highest concentration of solutes exists in the bulk solution of the tail 

element prior to water exiting the RO system. Therefore, the concentration of solutes in 

the concentrate stream is an indicator of the level of CP, and can be adjusted accordingly 

89
.  



 

42 

 

The fouling tendency of RO feed water is assessed by an empirical test known as 

the silt density index (SDI). Although it has proven to not be a reliable predictor of the 

fouling propensity of water, it can provide a rough guideline for the acceptable quality of 

RO feed water. SDI is a timed filtration test conducted by applying a pressure of 30 psi to 

push water through a 0.45 µm membrane filter during three time intervals. The duration 

of the first interval is the time necessary to collect 500 mL of filtrate, after which the 

filtrate is allowed to run for another 15 min without measuring the volume (second 

interval). At the end of the second interval, 500 mL of filtrate is again collected for the 

third interval, and the time taken to collect the filtrate is recorded. SDI is then calculated 

from these time intervals 
89

: 

SDI =
100(1 − tI tF)⁄

tT
      [2.2.6.1] 

Here,  SDI = silt density index, min
−1

 

 tI = time required to collect the first 500 mL sample, min 

 tF = time required to collect the final 500 mL sample, min 

 tT = duration of the first two intervals (15 min) 

The results from the SDI test may suggest the need to carry out pretreatment 

upstream of an RO system to minimize particulate fouling. An SDI of less than 5 is 

considered an acceptable threshold for an RO system feed water. An SDI of less than 5 

indicates that the membrane will foul at a very slow rate. Coagulation–flocculation–

sedimentation and pre-filtration through a 0.45 µm filter, which lower the colloidal 

concentration to an acceptable level, are considered necessary for the protection of the 

membrane elements.



 

43 

 

CHAPTER III 

 PREVENTION TECHNIQUES FOR THE FOULING OF REVERSE OSMOSIS 

MEMBRANES 

3.1. Introduction 

 

During the first Grand Forks water treatment plant (GFWTP) pilot study, 

pretreatment operations were solely based on the production of consistent RO feed water. 

Therein, approximately 30% of total organic carbon (TOC) was removed during 

pretreatment and less than 3 NTU of turbidity was sent to the UF membrane filters. For 

achieving this goal, an average dose of 30 mg/L of polyaluminum chloride (PACl) was 

added to water at a flow rate of 55 gpm, a pH of 7, a floc time of 28.6 min, and a surface 

loading rate of 0.3 gpm/ft
2
 during sedimentation. Because of these operational 

techniques, turbidity during the winter months averaged 1.80 NTU, while during the 

spring months, it averaged 3.85 NTU. Consequently, the TOC averaged 9.25 mg/L (28% 

removal) during the winter months and 6.25 mg/L (34% removal) during the spring 

months.        

The primary objective of the different pretreatment stages is to lower the fouling 

propensity of surface water by removing suspended solids, reducing inorganic salts, 

reducing natural organic matter (NOM), reducing turbidity, and increasing the recovery 

rate in RO systems. This will extend the life span of the membrane and mitigate any 

fouling issues. The recovery of RO systems can range 



 

44 

 

between 35% and 90%, and is dependent on several factors, such as limitation of the 

recovery rate, osmotic pressure, fouling propensity, concentration polarization, and the 

solubility of dissolvable ions 
59, 39

. Scaling is caused by the presence of silica complexes 

and a high concentration of major ions such as Ca
2+

, Mg
2+

, Fe
3+

, Al
3+

, PO4
3−

, SO4
2-

,
 
and 

CO3
−
 in the feed water. Hence, when RO systems are not operated under appropriate 

conditions, colloidal fouling can occur. However, the different pretreatment stages 

upstream of an RO system can help prevent scaling in the presence of soluble salts 
78

. An 

effective method for removing silica and dissolved organic matter (DOM) from raw 

water is precipitation using PACl or ferric chloride (FeCl3).  

 During filtration, as the water diffuses through the membrane, the concentration 

of the solute on the influent side continues to increase with time. Without a pretreatment 

stage, solubility decreases in the presence of inorganic salts, and insoluble metal silicates 

are formed under favorable alkaline environments, which precipitate to cause membrane 

fouling 
20

. The precipitation of these salts can be mitigated by reducing recovery rate, 

optimizing pH to induce a change in salt solubility, carrying out adsorption, applying 

antiscalants to prevent salt crystallization, or by a combination of these four techniques.  

Another important process is the pretreatment filtration (UF) stage, which can 

help remove total suspended particles (such as particulate matter) and some DOM carried 

over from the sedimentation stage. In most cases, membrane filtration is necessary for 

surface waters. Although membrane filtration is important for preventing fouling, the 

application of disinfectants and biocides, such as chloramines, is also an important 

pretreatment step for preventing fouling caused by bacterial growth (bio fouling).  



 

45 

 

 The prevention of irreversible colloidal fouling depends on operational conditions 

such as recovery rate, temperature, and hydrodynamic conditions 
73

. Pretreatment will 

minimize but not totally eliminate the potential for fouling. As is evident from the 

pretreated water chemistry of this pilot study pretreatment stage, DOM and fine colloidal 

particles such as silica, silicates, and clay still exist in the pretreatment effluent, which 

can contribute to RO fouling. Ng and Emlimelech have suggested that, rather than large 

particles, it is the small colloidal and dissolved particles that control the fouling 

tendencies observed in RO membranes 
74

. 

3.2. Coagulation–Flocculation–Sedimentation 

 

The process of coagulation–flocculation–sedimentation is primarily based on the 

principles of electrical charge, van der Waals forces, and gravity (Figure 3.2.1). In this 

process, it is imperative to understand the interactions between coagulants, chemicals, 

water, and various species in natural waters 
83

. The dissolved species may either be 

positive or negative, but the solution remains electrically neutral. When dissolved in 

water, most colloidal materials dispersed in water are negatively charged. Colloids with 

like charges tend to repel each other to remain dispersed in the feed water. The purpose 

of coagulation is to neutralize the charge and to allow colloids to come together during 

flocculation, so that van der Waals forces can overcome repulsion; the flocs consequently 

become larger, denser, and stronger.  

The presence of suspended and colloidal (<1 µm) particles in water increases the 

turbidity and renders the treatment of water expensive and difficult. Removing them will 

increase the time required between cleanings and prolong membrane life. Although 

coagulants destabilize particles and must be removed during water treatment, they are 



 

46 

 

also effective agents for reducing the concentration of dissolved constituents (such as 

DOM).  

Coagulation can simply be defined as a process in which floc-forming chemicals 

are added and rapidly mixed with water or wastewater for the destabilization of colloidal 

particles, making them enmesh and clump together to form insoluble macro-flocs. 

Flocculation is conversely the process of gently stirring the rapidly mixed combination of 

wastewater or water and coagulants for allowing the destabilized colloidal particles to 

aggregate, forming a rapidly settling macro-floc 
93

. Next, the aggregated flocs of colloids 

and NOM are removed by gravity sedimentation. In this process, hydrogen ions are 

released and react with the alkalinity in water. It may be beneficial to maintain pH in an 

optimal range to reduce the energy barrier between colloids with the aim of allowing the 

particles to come together and aggregate. Alkalinity may need to be increased to prevent 

pH depression. Acid addition may be needed to reduce the pH to an optimal value. As 

depicted in Figure 3.2.1 coagulation, flocculation and sedimentation are the three 

important pretreatment techniques applied during water treatment.  

 

 



 

47 

 

 

 

Figure 3.2.1. Typical flow diagram for a water treatment process employing coagulation 

(chemical mixing) with conventional treatment, direct filtration, or contact filtration 
89

. 

 

Coagulation can occur in four ways: electric double layer (EDL) compression 

caused by increased ionic strength in solution; adsorption and charge neutralization; 

adsorption and bridging when Al
3+

 neutralizes negatively charged particles by adsorbing 

them onto its surface; and sweep floc (enmeshment in precipitate), which occurs because 

of oversaturation of the solution containing coagulants 
83

.  

Particles in surface water are classified as hydrophobic or hydrophilic. Because of 

their low affinity for water molecules and because they are thermodynamically unstable, 

hydrophobic particles tend to aggregate and settle over time. Unlike their hydrophobic 

counterparts, hydrophilic particles such as clay, humic acids, silica, and hydrated metal 

oxides exhibit very high affinity for water molecules. Particles that are hydrophilic in 

nature exhibit surface charge (electrical property), which contributes to their instability in 

water, causing them to remain suspended without aggregation. The electrical properties 

of most particles manifested in four ways: (1) isomorphous replacement; (2) structural 



 

48 

 

imperfection; (3) preferential adsorption of specific ions; and (4) ionization of inorganic 

surface functional groups 
89

.  

In natural waters, the pH corresponding to a surface charge of zero is defined as 

the zero point of charge (ZPC). However, pH above the ZPC will have a negative 

(anionic) surface charge, while pH below the ZPC will have a positive (cationic) surface 

charge. For example, Figure 3.2.2 shows that the ZPC of silica is pH 2, while the ZPC of 

alumina is pH 9. Most particles in natural water have a resultant negative charge 
89

.  

 

 

Figure 3.2.2. Variation in particle charge with respect to pH 
89

. 

 

With the above principle in mind, negatively charged particles in surface water 

are attached to positive ions to satisfy their electroneutrality. Figure 3.2.3 shows the 

interactions between negatively charged particles and cations, which form a fixed 

adsorption layer (0.5 nm in thickness, known as the Helmholtz layer) 
89

. To the right of 

the Helmholtz layer are unstable but moving net negative charges and electric fields, 

which attract cations and repel anions (transported to the Helmholtz layer by diffusion). 
[...]
these two rivers allows the GFWTP to bring in water that can be easily treated while 

improving water treatment operation, reducing treatment costs, lowering the use of 

chemicals, and reducing the cleaning frequency. The RR exhibits higher turbidity, higher 

hardness, higher sulfate content, and lower organics than the RLR. The blending of these 

two rivers depends on water quality changes (seasonally and/or daily) in response to 

climate changes and Devils Lake discharge events. 

  

 



 

67 

 

 
Figure 4.2.1. Source waters (Red River & Red Lake River) in the GFWTP pilot study. 

 

It is imperative that source water quality is taken into account during the design of 

membranes, which will allow designers to anticipate future changes in water quality 

parameters. The pilot study was conducted to determine how to efficiently pretreat the 

source water before feeding it into the RO unit. The water source for this pilot study is 

tapped after blending the two rivers at the GFWTP. The raw water intake station for the 

pilot plant contains a suction pump and piping systems, which are used to transfer 

blended water into the pretreatment unit (Figure 4.2.2). 

  



 

68 

 

 

 

Figure 4.2.2. GFWTP conventional plant and pilot study plant water treatment processes. 

 

 

4.3. Schedule 

 

The pilot study was scheduled for a total duration of approximately 8 months. The 

pilot equipment and test protocol were procured in the first month, followed by 

approximately 2 months of pretreatment pilot operation and optimization. The following 

tables were developed for summarizing the pilot test and optimizing the schedules of the 

equipment used during the pilot study. Furthermore, the testing matrix tables for the RO 

system were constructed according to the predetermined draft protocol with flexibility for 

making necessary changes. 

 

 



 

69 

 

 

4.4. Laboratory techniques 

4.4.1. Sampling and analysis 

 

This section describes the sampling and analysis procedures used in this pilot 

study. Various water quality parameters were sampled and analyzed, and the frequencies 

of analysis are detailed in Table 4-2. Onsite, field, and external lab analyses were 

performed for these sampling events.  

Table 4-2. Routine onsite and laboratory sampling plan and frequency 

 
 

With assistance from the GFWTP staff, several field and onsite analyses were 

performed for obtaining immediate water quality parameters for optimization and 

stability verification. This included pretreated effluent water (pH, temperature, Al, TOC, 

alkalinity, and total hardness measured as CaCO3); UF module (transmembrane pressure 

(TMP), flux, permeability, pH, temperature, Al, TOC, silt density index (SDI), Langelier 

Saturation Index (LSI), conductivity, and dissolved organic carbon (DOC); RO module 

(four membranes in parallel): RO influent (pH, temperature, Al, TOC, SDI, conductivity, 

Red Lake 

River
Red River

Raw Water 

(Blended)

Pretreatment 

Influent

Pretreatment 

Effluent
UF Influent UF Filtrate RO Influent RO Permeate

RO 

Concentrate

Coagulant Dose D

Acid Dose Bi-W

Antiscalant Dose D

Temperature D D D D

pH D D D D D

Turbidity D D

TOC Bi-W Bi-W D D D D

Conductivity D D

SDI 2x

HPC W W W W W W

Aluminum D D

Cation/Anion * Bi-W Bi-W Bi-W Bi-W Bi-W

ORP ** Bi-W

** Samples taken after UF Maintenance Cleans / CIPs

2x = Twice a week

Bi-W = Bi-Weekly

* Samples sent for outside analysis by Fargo WTP Lab

W = Weekly

Test / Data Collected

Sample Location

Full Scale GFWTP Pilot Study

D = Daily



 

70 

 

TOC, HPC, free Cl, antiscalant dose, and biocide); and permeate (pH, temperature, Al, 

DOC, SDI, TDS, total suspended solids, conductivity, heterotrophic plate count (HPC), 

and Cl residuals).  

4.4.2. Specific analytical procedures 

 

 Table API, Appendix I summarizes the procedures utilized for analyses during 

this pilot study. Furthermore, the following subsections provide detailed standard 

methods and quality control procedures that were employed during this study.  

4.4.2.1.Total organic carbon 

 

 For TOC analysis, a sample filtered through a 0.45 µm filter was used. Samples 

collected from the 0.4 µm UF membrane filter effluent were classified as DOC samples, 

and additional filtration was not performed. Samples collected during bench-top jar tests 

were filtered in a 100 mL filtration cell using 0.45 µm filters. The filter in the cell was 

soaked, rinsed with deionized water several times, and the deionized water rinse was 

disposed. The filter was then connected to a vacuum pump at a pressure of 2 psi. The 

filtrate was collected into pre-cleaned 40 mL TOC vials, discarded and refilled, and then  

preserved with phosphoric acid and stored in a fridge at 4 °C.  

 TOC was measured using a model TOC analyzer. The instrument automatically 

obtained three TOC measurements from each vial before averaging the data. The TOC 

analyzer was calibrated once a month, and an internal calibration curve was maintained. 

Calibration curves were compared with the previous calibration for checking the 

reliability of the data. The TOC data were reported in mg/L.  

 

 



 

71 

 

4.4.2.2. pH 

 

 The pH meter purchased by the GFWTP was calibrated daily using a 3-point 

calibration curve. The pH standards utilized were 4, 7, and 10. The auto-calibration mode 

available on the Thermo Scientific Orion VERSA STAR advance electrochemistry 

bench-top meter was used. Before and after a calibration point, the pH probe was 

thoroughly rinsed before the next calibration was conducted. pH data were recorded to 

the nearest 0.01 pH unit. 

4.4.2.3. Conductivity 

 

The conductivity meter purchased by the GFWTP was calibrated daily using 1-

point calibration solution. The conductivity of the standard solution used was 1413 

µS/cm. The auto-calibration mode available on the Thermo Scientific Orion VERSA 

STAR advance electrochemistry bench-top meter was used. The conductivity probe was 

thoroughly rinsed before and after calibration.  

4.4.2.4. Turbidity 

  

The turbidity meter was calibrated using Hach StablCal primary standards of 10 

NTU, 20 NTU, 100 NTU, and 800 NTU. This meter was calibrated daily during the pilot 

study. Turbidity was recorded to the nearest 0.01 NTU when the turbidity was less than 

10 NTU, or to the nearest 1 NTU when the turbidity was greater than 10 NTU. 

4.4.2.5.External lab analysis 

 

An external laboratory in Fargo analyzed the oxidation-reduction potential (ORP) 

and HPCs of cation and anion samples collected from the RO system and along the 



 

72 

 

treatment train to complement the on-site tests. A table in the results section presents a 

summary of the laboratory results for these samples. 

4.5.Pilot plant units and operation 

4.5.1. Pretreatment unit 

 

The pilot plant pretreatment intake was located prior to the conventional GFWTP 

pretreatment stage. This study can thus evaluate every treatment train that will be 

recommended for the new GFWTP facility (Figures 4.5.1.1 to 4.5.1.4). Precipitation was 

achieved using a MRI coagulation–flocculation–sedimentation pilot unit with a nominal 

flow of 54.56 gallons per min (gpm), flocculation time of 26 min (optimized during the 

jar test), and a loading rate of 0.3 gpm/ft
2
 for replicating the full-scale system (see 

Appendix II). Water entered the unit through a 2 in hose containing a static mixer, where 

the coagulant and sulfuric acid were added in a rapid mixing chamber. The mixing 

chamber was capable of achieving G-values (mixing energy) of up to 1000 per second 

with a detention time of 1 min. This mixing protocol was the same as that for the jar test. 

Sulfuric acid and poly aluminum chloride (PACl) were introduced through an injection 

point with the goal of precipitating ions like Ca
2+

, Mg
2+

, Sr
2+

, and Ba
2+

, silica, and TOC, 

before passing through a static mixer, wherein the initial mixing between raw water and 

the chemicals was carried out. 

  



 

73 

 

 

Figure 4.5.1.1. Pretreatment unit: MRI pretreatment, Raw water, acid and PACl feed 

point, and static mixer. 

 

 

Figure 4.5.1.2. Mixer for coagulation. 



 

74 

 

 

Figure 4.5.1.3. Top view of the MRI pretreatment unit. 

The coagulated water then exited into the MRI pretreatment unit’s flocculation 

chamber. Flocculation was achieved by a three-stage process at varying speeds and at a 

detention time of 26 min, as stated above. The raw water pretreated with the coagulant 

from the flash mixer was fed into the flocculation–sedimentation pilot for assisting in the 

formation of flocs and settling of solids. The flocculation section included three stages so 

that mixing energy can be tapered and optimized in successive flocculation stages. The 

water exited the flocculation chambers through a hose into an inclined plate settler, where 

the water was baffled downward to the bottom of the plates. Subsequently, the water 

flowed up through the plates and exited the effluent trough at a predetermined angle and 

entered a pipe leading into the UF holding tank. Plate settlers were provided in the 

sedimentation unit to allow maximum surface hydraulic loading. Solids were removed 

from the sedimentation basin every 2 h using a manual valve and peristaltic pump 



 

75 

 

arrangement. During this optimization phase of the pretreatment unit, the removal 

efficiency of the potential membrane fouling agents (TOC, particulates) was monitored.  

 

Figure 4.5.1.4. The UF feed tank and rear view of the pretreatment unit. 

. 

PACl and H2SO4 were continuously introduced into the flash mixer to maintain a 

uniform concentration during dosing. Based on the bench and pilot test results, the feed 

rates were set at 15 mL/min (PACl) and approximately 19.5 mL/min (H2SO4). The feed 

rate of the acid pump was continuously adjusted to maintain a target pH between 6.5 and 

7. The target pH was based on bench-scale jar test results and literature reviews. The 

PACl dose was selected based on the optimal turbidity and DOM removal determined 

through a series of jar tests. This jar test evaluated different PACl doses ranging between 

15 and 75 mg/L, and the removal of turbidity and DOM was compared against a control 

dose with no coagulant. High coagulant doses were effective for the removal of turbidity, 



 

76 

 

but were not feasible because of restrictive chemical costs. Doses between 47.5 and 35 

mg/L were further investigated to ensure that they met the minimum requirements for the 

removal of turbidity and DOM, which might impact RO and UF performance and 

membrane fouling tendencies. MRI pretreatment effectiveness was demonstrated by the 

data snapshot in Figure 4.5.1.5. 

 

 

Figure 4.5.1.5. Pretreatment unit influent and effluent turbidity graph. 

 

  

4.5.2. Bench-scale protocols 

  

 Surface waters tend to have a high turbidity and are susceptible to frequent 

changes in water quality. For such waters, it is imperative to adjust the coagulant dose for 

achieving optimal coagulation. Standard operating procedures need to be established for 

controlling coagulation. Jar tests (Figure 4.5.2.1) can be used to establish appropriate 



 

77 

 

control of coagulation. Through a jar test, different coagulant doses are tested to simulate 

different coagulation/flocculation/sedimentation conditions during pretreatment. Bench 

tests were performed at the GFWTP using blended water from the RR and RLR. These 

bench tests were periodically conducted in the months preceding the installation of the 

UF and RO units.  

The first step of a jar test involved the addition of sulfuric acid, to lower the pH, 

and coagulants to raw water in beakers before rapid mixing for approximately 1 min at 

300 revolutions per minute (rpm) to simulate the mixer used in the pilot study. The next 

step involved the slow, low-energy mixing of the water for a longer period of time to 

mimic the flocculation stage of the pilot study. Flocculation speeds of 40, 26, and 17 rpm 

were used for 9.5 min. The mixer was finally stopped and the flocs were allowed to settle 

for approximately 10 min to mimic the sedimentation stage in the pretreatment unit. The 

clarified supernatant was tested in terms of turbidity and other pertinent parameters to 

assess the effectiveness of various coagulants and doses.  

4.5.2.1.Materials 

 

 Volumetric flask (1000 mL) 

 Analytical balance 

 Coagulants 

 A stirring machine with six paddles capable of speeds varying from 0 to 300 rpm 

 Beakers (2 L) 

 Pipettes (10 mL) 

 Clock 

 Sample tubes and turbidometer 



 

78 

 

 

 

Figure 4.5.2.1. Jar test apparatus. Notably, square containers are used to limit vortex flow 

formation, wherein particles rotate in the same position relative to each other 
89

. 

 

4.5.3. Ultrafiltration unit 

 

Ultrafiltration was carried out following chemical treatment and sedimentation-

precipitation conducted in the MRI pretreatment unit. A pilot-scale UF unit with a 

nominal flow of 6 gpm and a turbidity influent concentration of <2 NTU was used. In this 

study, two different UF membranes were used in two separate UF units (Evoqua and 

Koch (Figures 4.5.3.1 and 4.5.3.2)). The membranes had the same nominal size of 0.1 

µm, but were made from different polymers. Filtration was carried out using these two 

UF membranes parallel throughout this pilot study. Both membranes were pressurized 

hollow fiber systems, and were operated in an inside–out flow pattern.  

The Evoqua (see figure 4.5.3.1 and 4.5.3.2.) and Koch membranes were operated 

at the same flux using different manufacturer-recommended run cycles (filtration; air 



 

79 

 

turbulence; hydraulic backwashing). The UF membrane pretreatment units were operated 

prior to the arrival and installation of the RO units. This allowed the determination of the 

optimum flux rate, chemically enhanced clean-in-place (CIP) procedures, durations and 

frequencies, and filtrate backwash frequencies and durations. The data from this test 

period were used to establish the operating parameters for the full-scale WTP. In 

addition, the optimization period for the UF membrane system was limited to 1 h so that 

UF operation would not affect RO system operation. This unit ran for the duration of this 

pilot study. 

 

 

Figure 4.5.3.1. Front view of the ultrafiltration unit from Evoqua. 

 

 



 

80 

 

 

 

Figure 4.5.3.2. Rear view of the ultrafiltration unit from Evoqua. 

 

4.5.4. Reverse osmosis system 

 

RO systems are typically designed and constructed as multiple skids that are 

placed in series. The final skid is typically fed with more concentrated water, which has a 

greater tendency of causing membrane fouling. The design of the RO pilot system was 

used to simulate the tail-end or the final stage of the proposed RO design of the full-scale 

GFWTP. The RO system unit was designed and supplied by Applied Membrane Inc. As 

shown in Figures 4.5.4.1 to 4.5.4.4 and Tables 4-3 and 4-4, the pilot units included 

membrane elements; pressure vessels; pumps; feed, permeate, and concentrate headers; 

system support frames; chemical feed systems; flow measurement and pressure 

measurement apparatus; controllers; CIP apparatus; and numerous valves. The RO pilot 



 

81 

 

system had only one stage, which was used to simulate the tail element of a multistage 

RO system. The four pilot skid membrane elements were parallel to each other, and the 

permeate from the RO membrane systems was blended in the final permeate tank.  

The RO pilot unit was continuously fed with UF filtrate from the filtrate 

collection tank using an RO booster pump. An antiscalant was added prior to the RO 

booster pump for minimizing the precipitation of sparingly soluble salts like calcium 

carbonate on the membranes. Appendix III shows the primary design of the RO system.  

 

 

Figure 4.5.4.1. RO pilot system PW-4XM-14A-116 front view. 

 

 

 



 

82 

 

Table 4-3. RO system main component identification 

 

 

Figure 4.5.4.2. RO pilot system PW-4XM-14A-116 side view. 

 



 

83 

 

 

Figure 4.5.4.3. RO pilot system PW-4XM-14A-116 side view. 

Table 4-4. RO system main component identification  

 



 

84 

 

 

 

Figure 4.5.4.4. RO pilot system PW-4XM-14A-116 rear view. 

 
 

4.5.5. Cleaning and chemical use 

 

The GFWTP RO systems employed periodic permeate flush and CIP procedures 

during operation. Six types of chemicals were utilized during the study. In the CIP 

procedure for RO A and RO B, heated potable water (35 °C) was used to fill the 

membrane tank. While the tank was being filled, Avista 303 (typically 2% solution, acid 

cleaned, pH = 3.0) was added to remove all inorganics. The membranes were soaked for 

60 min, the Avista 303 solution was drained, the membranes were rinsed with permeate 

water, and heated permeate water (35 °C) containing a 2% Avista P312 solution (caustic 

clean, pH = 11.5) for removing organics was applied to the membranes. The RO 



 

85 

 

membranes were then soaked, drained, rinsed with permeate, soaked again for 12 h, and 

returned to service.  

In the CIP procedure for RO C, heated potable water (35 °C) was used to fill the 

membrane tank. While the tank was being filled, PWT Lavasol II (typically 2% solution, 

caustic cleaned, pH = 10.5) was added for removing organics. The membranes were 

soaked for 12 h, the solution was drained, the membranes were then rinsed with permeate 

water, and heated permeate water (35 °C) with a 2% PWT Lavasol I solution (acid clean, 

pH = 2.0) was used for removing all inorganics. The membranes were again soaked in 

permeate for 60 min before being returned to service. 

In the CIP procedure for RO D, heated potable water (35 °C) was used to fill the 

membrane tank. While the tank was being filled, AWC C-236 (typically 2% solution, 

caustic clean, pH = 12.5) was added for removing organics. The membranes were soaked 

for 12 h, the solution was drained, the membranes were then rinsed with permeate water, 

and heated permeate water (35 °C) with a 2% AWC C-209 solution (acid clean, pH = 

2.4) was used for removing all inorganics. The membranes were again soaked in the 

permeate for 60 min before being returned to service.



 

86 

 

CHAPTER V 

PRETREATMENT TRAIN OPTIMIZATION PROCESS 

5.1. Abstract 

 

 

A pilot study on pretreatment indicated that, by optimizing pH and coagulant 

dose, DOC and turbidity could be effectively removed using ferric chloride (FeCl3) or 

polyaluminum chloride (PACl) as coagulants. The optimized pretreatment conditions 

possibly reduced, mitigated, or prevented the irreversible fouling experienced by most 

RO membranes during surface water treatment.  

This study showed that an enhanced combined pretreatment process can remove 

42.20% and 59.44% of DOM using PACl and FeCl3, respectively, which is an 

improvement over the average baseline removal of 30% without optimization. The 

optimized combined pretreatment process also achieved a turbidity removal of more than 

90% (using PACl at temperatures greater than 20 °C) and 90% (using FeCl3 at 

temperatures less than 4 °C). At pH 6.5 and a coagulant dose of 40 mg/L, PACl 

performed better for the removal of DOM. At the same pH and a coagulant dose of 50 

mg/L, FeCl3 also performed very well. In addition, both coagulants performed very well 

for the removal of turbidity under the same conditions. 

In this study, a new testable neural network platform was constructed as a 

prediction model for turbidity and TOC removal in a pilot study for the pretreatment of 



 

87 

 

water at the Grand Forks Water Treatment Plant (GFWTP). The neural platform model 

accurately predicted the quantitative dependence of effluent TOC on coagulant dose, acid 